
 
 

Deliverable 5.4.1 
A knowledge base of existing 
techniques and technologies for 
sanitation system adaptation 
 



  

Deliverable 5.4.1 
A knowledge base of existing 
techniques and technologies for 
sanitation system adaptation 
 



 

COLOPHON 
 
 
Title 

A knowledge base of existing techniques and technologies for sanitation system adaptation 
 

Deliverable number 
2011.034 
 
Author(s) 

Paola Latona, Richard Ashley, Maria Adriana Cardoso, Luis Mesquita David, Pascale Rouault, 
Therese Schwarzböck 
 
Quality Assurance 
By Pascale Rouault 

 

Document history 

VERSION TEAM MEMBER STATUS DATE UPDATE COMMENTS 

0 IREN, KWB, LNEC, 

UNBRAD 

DRAFT 2011/03/21 FIRST DRAFT VERSION 
[...]
A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 122 - dd month year 

 

are not removed, thus the permeate contains a large amount of nutrients 
which makes reuse for irrigation an option. The low turbidity (<1 NTU) and 
the absence of particles make it possible to produce high quality water of the 
permeate. Odours and organic compounds are not removed with UF. The 
concentrate contains a large amount of bacteria and micro organisms. 
A disadvantage of this system is the fouling of membranes. The advantages of 
membrane filtration are that the process can work discontinuously and that a 
high automation and remote control can be implemented. These advantages 
and the quality of the permeate make direct UF useful for CSO treatment. 
 
Advantages for MF Advanced removal of SS is possible 
For UF more advanced removal of SS compared with MF. 
Limitations Fine sieving necessary to prevent clogging, Netting Trash TrapTM 
as pretreatment; Chemicals are needed to clean regularly the membrane 
References Scherremberg, S. M., (2006), Norwalk Water Pollution Control 
Authority  http://www.wpcanorwalk.org/wp-
content/uploads/2010/03/Appendix-G-Matrix.pdf 

4.5 CSO Adsorption techniques 

Adsorption techniques are used to remove dissolved pollution, for example 
heavy metals. In this chapter activated carbon and zeolites will be described. 

4.5.1 Activated Carbon Filtration 

Description Activated carbon is used for the removal of organic compounds 
and some inorganic compounds like nitrogen, sulphides, heavy metals and 
endocrine disrupting substances. Most of the organic molecules are retained 
at the surface of the activated carbon. 
Realization examples Activated carbon can be applied in a Granular 
Activated Carbon (GAC) filter, by inline addition of Powdered Activated 
Carbon (PAC) or in a continuous moving bed adsorption (MBA). When using 
activated carbon for the polishing of WWTP effluent, GAC is mostly used 
(Metcalf & Eddy, 2003). The GAC has a diameter of 0.25-3mm and is placed in 
a fixed bed. 
After a certain period of time, which depends on the polarity of the removed 
compound, the filter will break through. At this moment the GAC needs to be 
regenerated and reactivated. This regeneration and reactivation is done at 
high temperatures in combination with oxidizing gases0  
Advantages Remove organic micro pollutants, heavy metals, sulphides and 
nitrogen; small footprint; 2 min of start up. 
Limitations The filter bed can get clogged when suspended solids enter the 
system; so good pretreatment, removing SS, is necessary. Larger organic 
compounds, like humic acids, can block pores of the activated carbon. As a 
result of this blockage the smaller organic micropollutants cannot adsorb on 
the activated carbon anymore. Regeneration of activated carbon requires high 
cost. 
References Metcalf & Eddy, 2003, Scherremberg, S. M., 2006. 
 



 

A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 123 - dd month year 

 

4.5.2 Zeolite 

Description Zeolite is a natural occurring ion exchange material, which is 
used in CSO case for the removal of ammonium. For the removal of 
ammonium a naturally occurring cationic inorganic zeolite clinoptilolite or a 
synthetic zeolite can be applied. 
Realization examples Natural and synthetic zeolites have the same features: 
that are a high level of ion exchange capacity, adsorption, porous structure, 
molecular sieve and a low density. Because of a longer lifetime, the synthetic 
zeolite is mostly applied. The efficiency of cationic ion exchange depends on 
the temperature, the pH, the contact time, the concentration of the cation in 
solution and the structural characteristics of zeolite0. 
Clinoptilolite is the most abundant natural zeolite. It naturally contains the 
cations calcium (Ca), potassium (K) and sodium (Na) and removes besides 
ammonium, heavy metals and organic substances.  
The ions removed by zeolites, are ammonium (NH4 +) and nitrate (NO3-). The 
regeneration of the zeolite is done with lime. The ammonium ions, which are 
removed from the zeolite, are converted to ammonia, which is stripped in a 
later stage. In this system extra care should be taken to prevent calcium 
carbonate precipitation in the pipelines, the stripping tower or in the zeolite 
ion exchange bed. The treatment process can be operated in batch or in 
continuous mode. When using a batch process a mixed tank is applied. In the 
tank the zeolite is mixed with the water. When the reaction is complete,  the 
zeolite is separated from the water, regenerated and reused.  
Packed bed columns are used in continuous mode, usually with downflow 
system. The regeneration is done by backwashing with a regeneration 
solution. SS have a negative effect on the process. Often multimedia filtration 
(sand and anthracite) is applied as a pre-treatment step. When the 
concentration in organic substances is high, an extra pre-treatment is needed.  
For the design of a column one of the most important parameters is flow rate.  
Advantages Remove ammonia and heavy metals; smaller footprint than AC. 
Limitations The filter needs to be backwashed regularly. Synthetic zeolites 
have two problems0: 1. the resin has a higher affinity for sulphate than for 
nitrate and when sulphate is in water it limits the removal capacity of nitrate; 
2. nitrate dumping can occur. 
References Metcalf & Eddy, 2003, Scherremberg, S. M., 2006. 
 

4.6 CSO Disinfection techniques 

Description Sewage water contains a large amount of bacteria and 
pathogenic micro organisms, which can be dangerous for public health. To 
reduce the chances of diseases, the wastewater should be disinfected 
especially when the water is discharged near recreation places. 
Realization examples Disinfection is the process of destructing or 
inactivating pathogens by oxidation or radiation. For oxidation of pathogens 
chlorine has been commonly applied in the past, but this technology may not 
be feasible at all CSOs for the following reasons: 

� intermediate and highly variable flow rate; 
� high SS concentration; 
� variation in temperature; 
� variation in bacteriological composition; 



 

A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 124 - dd month year 

 

� chlorine can be prohibited in the receiving water; 
� CSOs are often located in remote areas, this requires automated 

systems. 
Because chlorine disinfection may not work in all situations new techniques 
were developed, such as ultraviolet (UV) radiation and ozonation. 
To have a good disinfection with UV treatment, pre-treatment with a 
reduction of SS to 40-80 mg/l is needed. Ozone is very poisoning and can 
already be explosive in a mixture with air from 10% and higher. This is a 
major disadvantage because it brings an enormous risk for the surroundings 
when built in an urban area.  
Chlorine is very frequently applied for disinfection of water. A disadvantage 
is that chlorine is not effective at low dosing rates and carcinogenic by-
products can form. Chlorine has the advantages that it also decreases BOD 
and ammonia concentrations and that it is more cost effective compared to 
other disinfection methods. 
Advantages UV start up occurs within a minute and non chemicals addition 
is required. 
Chlorine is cost effective and provides a good BOD and ammonia reduction. 
Limitations UV  Not efficient for rapid changes in flow; Lamps foul rapidly. 
Ozone  Poisoning and explosion risk 
Chlorine Not effective at low dosing rates; Its product can form carcinogenic 
by-products. 
References Metcalf & Eddy, 2003, Scherremberg, S. M., 2006. 

4.7 CSO treatment: advantages and limitations resume 

Analysed CSO treatment techniques are resumed in the following table0 
(Norwalk Water Pollution Control Authority 
http://www.wpcanorwalk.org/wp-content/uploads/2010/03/Appendix-G-
Matrix.pdf) 

 
table 4-1: summary of analysed CSO treatment techniques and evaluations.  

Measure Technique Advantages Limitations 
Wetland PERFECT FOR 

RURAL AREA  
LARGE FOOTPRINT 
FLOW RATE < 0.15 
M3/MS 

Settling and 
storage tanks 

IF ALREADY BUILT, 
COULD BE USED 

FOR PRE-
TREATMENT OR 

FOR LAMELLA 

PLACEMENT 

WFD NOT 

FULFILLED 
LARGE FOOTPRINT 
EXPENSIVE TO 
BUILT 

Screening, 
sieving system 

ROBUST SYSTEM 

REMOVING LARGE 

POLLUTANTS 

REGULAR CHECKS 
TO PREVENT 

CLOGGING OR 

AUTOMATIC 

CLEANING 

SYSTEM 

P
ri
m
ar
y
 t
re
at
m
en
t 
te
ch
n
iq
u
es
 

Netting 
TrashTrapTM 

NOT EXPENSIVE 

FOR REDUCING 

NETS HAVE TO BE 

REPLACED AFTER 



 

A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 125 - dd month year 

 

FLOATABLE 
PLACED INSIDE 
SEWAGE PIPELINE 
NO CHEMICAL 

DOSAGE 

1-2 CSOS 

(DEPENDING ON 
THE EVENT) 
 

Lamella Plate 
clarification 

CAN WORK WITH 

OR WITHOUT 

CHEMICALS 
RETENTION TIME 

AND FOOTPRINT 

ARE 1/3-1/4 OF 
SETTLING TANK  
CAN BE PLACED 
IN ALREADY 

EXISTING 

STORAGE TANK 
CONCENTRATED 
SLUDGE 3% 

REQUIRES GRIT 
REMOVAL AND 

FINE SCREENS 
THREE STAGE OF 
FLOCCULATION 

ENHANCE FLOC 

FORMATION 
LOW OVERFLOW 

RATES, LONGER 
RETENTION TIME 
PEAK EFFICIENCY 
REACHED AFTER 

120 MIN 
PLUGGING 
BETWEEN 

LAMELLA PLATES 
Actiflo® SMALL FOOTPRINT 

HIGH REMOVAL 

EFFICIENCY 
MICROSAND AS 

BALLAST 
COMPARED WITH 

DENSADEG: 
-SHORTER 
RETENTION TIME 
-REQUIRES LESS 
COAGULANT AND 

POLYMER 
-CAN HANDLE A 
WIDER RANGE OF 

OPERATING AND 

INFLUENT 

CONDITIONS  

GRIT REMOVAL 

AND FINE 

SCEENING (8MM) 
TO AVOID 

HYDROCYCLON 

CLOGGING 
MAINTENANCE 

OF 

HYDROCYCLONE 
SLUDGE 
CONCENTRATION 

0.3% 
DIFFICULT TO 

DISPOSE OF THIN 

SLUDGE 
PRODUCES A 
HIGHER VOLUME 

OF SLUDGE 
TANKS REQUIRE 
WATER WHEN 

NOT IN SERVICE 
REQUIRES ODOR 
CONTROL 
DEALING WITH 

SAND CAN BE 

DIFFICULT 

S
ec
o
n
d
ar
y
 t
re
at
m
en
t 
te
ch
n
iq
u
es
 

DensaDeg® 4D SMALL FOOTPRINT 
HIGH REMOVAL 

PRE-SCREENING 
REQUIRED 



 

A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 126 - dd month year 

 

EFFICIENCY (GRIT 
AND GREASE 

REMOVAL) 
AUTOMATIC 

CONTROL OF 

START UP 
LOW EFFLUENT 

VALUES FOR SS, 
COD AND BOD5; 
SOLIDS REMOVAL 

EFFICIENCIES 

TYPICALLY 

GREATER THAN 

85% 
SLUDGE AS 

BALLAST 
CONCENTRATED 

SLUDGE 3-8% 
TANKS DO NOT 

REQUIRE WATER 

WHEN NOT IN 

SERVICE 

REQUIRES SLUDGE 
BLANKET 

BUILDUP, LAG 
TIME 
DRY START UP  

RESULTS IN POOR 

PERFORMANCE 
HIGHLY 

POLLUTED FIRST 

FLUSH 
 
 

DAF 
(Dissolved Air 
Floatation) 

SYSTEM CAN 

ADAPT WELL TO 

WET WEATHER 

FLOW 
MAXIMAL 

EFFICIENCY 

REACHED AFTER 1 
MIN 
LITTLE 
SENSITIVITY TO 

INFLUENT 

POLLUTANT 

LOADING 
FILTRATION 
INCREASE UV 
TRANSMITTANCE 

TO 50 % 

HIGH 

MAINTENANCE 

COMPARED WITH 

LAMELLA 
EFFICIENCY 
DEPENDS ON TYPE 

OF PARTICULATE 

MATTER 
LARGE FOOTPRINT 

Fuzzy filter® HIGH FILTRATION 

RATES WITH FLOW 

RATES UP TO 

90M/H, FOR 
RAPID SAND 

FILTRATION FLOW 

RATES ARE 

BETWEEN 5-
20M/H; 
LOW BACKWASH 

PRE-TREATMENT 

IS NEEDED (I.E. 
VORTEX 

SEPARATOR) 



 

A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 127 - dd month year 

 

WATERFLOW; 
NO LOSS OF 

FILTER MEDIUM; 
COMPLETELY 

ENCLOSED FILTER 

UNIT; 
LOW OPERATION 

COSTS; 
LARGE STORAGE 
CAPACITY IN THE 

FILTER BED. 

Membrane 
Filtration MF 

ADVANCED 

REMOVAL OF SS IS 
POSSIBLE 

FINE SIEVING 
NECESSARY TO 

PREVENT 

CLOGGING, 
NETTING TRASH 
TRAPTM AS 

PRETREATMENT 
CHEMICALS ARE 

NEEDED TO 

CLEAN 

REGULARLY THE 

MEMBRANE 
Membrane 
Filtration UF 

MORE ADVANCED 

REMOVAL OF SS 
COMPARED WITH 

MF 

FINE SIEVING 
NECESSARY TO 

PREVENT 

CLOGGING, 
NETTING TRASH 
TRAPTM AS 

PRETREATMENT 
CHEMICALS ARE 

NEEDED TO 

CLEAN 

REGULARLY THE 

MEMBRANE 
Activated Carbon 
Filtration 

REMOVE ORGANIC 

MICRO 

POLLUTANTS, 
HEAVY METALS, 
SULPHIDES AND 
NITROGEN 
SMALL FOOTPRINT 
2 MIN OF START UP 

ADVANCED 

REMOVAL OF SS IS 
NEEDED TO 

PREVENT 

CLOGGING 
HIGH COST FOR 

REGENERATION 

OF ACTIVATED 

CARBON 

A
d
so
rp
ti
o
n
 t
ec
h
n
iq
u
es
 

Zeolite REMOVE 

AMMONIA AND 

HEAVY METALS 
SMALLER 

FOOTPRINT THAN 

PRE-TREATMENT 

IS NEEDED 
HIGHER AFFINITY 

WITH SULPHATE 

THAN NITRATE: 



 

A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 128 - dd month year 

 

AC FIRST FLUSH CAN 

CAUSE FILTER 

SATURATION 

WITH SULPHATE 

AND NITRATE 

CANNOT BE 

ADSORBED 
UV START UP WITHIN 

A MINUTE; 
NO CHEMICALS 

ADDITION. 

NOT EFFICIENT 

FOR RAPID 

CHANGES IN 

FLOW 
LAMPS FOUL 

RAPIDLY 

Ozone - POISONING AND 
EXPLOSION RISK 

D
is
in
fe
ct
io
n
 t
ec
h
n
iq
u
es
 

Chlorine COST EFFECTIVE; 
BOD AND 

AMMONIA 

REDUCTION. 

NOT EFFECTIVE AT 

LOW DOSING 

RATES; 
ITS PRODUCT CAN 
FORM 

CARCINOGENIC 

BY-PRODUCTS 
 

4.8 Bibliography 

 
Andersen, N.K., Cronqvist, C., Nielsen, P., Mathiasen, L.L., Albertsen, A., Bentsen, 

L., (2005a). “Constructing and testing of a CSO treating combined sewage to bathing 
water quality standards”, Proceedings, 10th International Conference on Urban 
Drainage, Copenhagen, Denmark, 21-26 August 2005 

Bendick, J.A., Modise, C.M., Miller, C.J., Neufeld, R.D., Vidic, R.D., (2004). 
Application of crossflow Microfiltration for the treatment of Combined Sewer 
Overflow Wastewater, Journal of environmental engineering, Vol. 130, No. 12, pp. 
1442-1449 

Boner, M.C., Ghosh, D.R., Hides, A.P., Turner, B.G., (1993). High rate treatment of 
combined sewer overflows in Columbus, ICUSD, Sixth international conference on 
urban storm drainage, Proceedings, Vol. 2, pp 1671-1676 

Borja, A. (2005). “The European water framework directive: a challenge for 
nearshore, coastal and continental shelf research”, Continental Shelf Research 25, 
1768-1793 

Bosman Water Management B.V., (2006). Information package Fuzzy Filter 
Brombach, H. and Pisano, W. (1997). Operation experience with CSO sieving 
treatment, Water Science and Technology, Vol. 36, No. 8-9, pp. 213-218 

Butler, D., Davies, J. W. (2000). “Urban Drainage”, Spon Press, London, ISBN 0-
419-22340-1 

Daligault, A., Meaudre, D., Arnault, D., Duc, V., Bardin, N., Aires, N., Biau, D., 
Schmid, J., Clement, P., Viau, J. –Y. (1999). Stormwater and lamella settlers: efficiency 
and reality, Water Science and Technology, Vol. 39, No. 2, pp. 93-101 

David, L.M. and Matos, J.S., (2005). “Combined sewer overflow emissions to 
bathing water in Portugal. How to reduce in densely urbanised areas?”, Water 
Science and Technology, Vol. 52, No. 9, pp. 183-190 



 

A knowledge base of existing techniques and technologies for sanitation system adaptation – report number 

© PREPARED - 129 - dd month year 

 

EPA (September 1999) “Combined Sewer Overflow, Technology Fact Sheet: 
Netting Systems for Floatables Control“, Washington D.C., EPA 832-F-99-037 

EPA, (September 1999). “Combined Sewer Overflow Technology Fact Sheet: 
Floatables Control”, Washington D.C., EPA 832-F99-008 

EPA, (1999a). Combined Sewer Overflow Technology Fact Sheet, Chlorine 
Disinfection, Office of Water Washington, D.C., EPA 832-F-99-034 

EPA, (1999b). Combined sewer overflow Technology Fact Sheet, Alternative 
Disinfection Methods, Washington, D.C., EPA 832-F99-033 

Fisher, R., (2002). “Operation and Maintenance Experience with CSO Floatables 
Control Facilities using Netting TrashTrap® Systems”, Synopsis of paper presented at 
the Water Environment Federation Speciality Conference, Collection System 2002, 
San Francisco, CA, May 28 

Jimenez, B., Chavez, A., Leyva, A. (2000). Sand and synthetic medium filtration of 
advanced primary treatment effluent from Mexico City, Water Research, Vol. 34, No. 
2, pp. 473-480 

Krebs, P., Holzer, P., Huisman, J.L., Rauch, W. (1999). “First Flush of dissolved 